2L —FGT410-074 VA& —>—&—

U G410

IN—=) ) X b

410-074-2025-0311 Ver.3.06

20184~

Wroehi 4«
fedm AT SR V)— RS
http://www.toyo-green.com



W= UXFDOFEIZDOWNT

BREVWEDLERTEXDBEICIEARED S ) ZILNoA HREV (VY EY ay) Nk ZHEELEE L,
P TINDATHREBTIIVWET,

¥, BmICE > TREROERZSEVWTIIEEHFIIVET,

kok ok sk sk ok ok ok sk sk sk ok sk sk sk ok ok ok sk sk sk ok ok sk ook sk sk ok sk sk sk kR sk sk ook sk ok sk sk ook sk ok ok sk sk sk ok ok ok sk sk ok ok ok sk sk ok

2L—FFFEIEIF32=y FBRRELRY Y PiNlda=y FZEICHEY FT,
WA KICZIEIE N TH Y 3, ) T IND TFINTIEER CIZRY T8 A

4

2 ) ZILNo.h S DREVNo.DRESR A 3E

Bl U TN 2174 - 410 - 238
ZH L DHFHREV i
Nkl ZDIBEE
REVO74& %Y £F

1R=2 410-074-2025-0311 Ver.3.06



REDFEDIE IEREVO74AD LFHLLEES L

1-EBmTY

HEOFRWEE (& hiE@EOR Yy 724 F2ERALT TIMING WASHER #51

BREEELTREEL /
The number of cut outs i
should align with the spike
section number e.g. # 6.

< 56 26

Be sure the shortened circlips
~\_do not lay on top of each other

56The 2 x sealsqtr/ipﬁtﬁust be adjusted very carfully.

The distance-between the bottom flange and the dosing
nould be 0.0- 0.1 mm. This means the two '

3
b GREEN numbers= NEW/ MODIFIED PARTS REV 073->074

RED numbers= USE MEDIUM strong LOCTITE TO SECURE THE PART

09
" MAREDO GT 410-074 VibeSpike-SeederF 1902

Y

W 1
7 —> 2 \‘

92797 46881317

410-074-2025-0311 Ver.3.06



BREVEDYE, TEXDOEKRIZGT410-REVNe, E3EEDL U 7oz BMoE LS W,

No1-30 BB, REARTELCEELLIBANCEVET, BIE HEB) LIERTYIXEORENELZBENTENET,
#%E | REV |RHEL|#E ;:e::io #F mf Description : A

GT410] 074 1 1 [6425554-00 EIEN-7-7v7MREVOT72LLB%) Agrostils drawn dosing shaft GT410

GT410] 074 2 1 13612411 L RM12x40 (8.8) Bolt M12 x 40 x 1.25 DIN 961

GT410| 074 3 1 16004107-04 B=H=Y ¥ [ @/N= Distance plate motor mouint plate 12

GT410| 074 4 1 |7435060-05 XA v 7L—L4 (GT) Welded main chassis

GT410] 074 5 1 13605451 HRIL f M5 x 45 Bolt M5 x 45 DIN 933

GT410] 074 6 5 13903416 A—JLE>4%x16-1481 Roll pin 4 x 16 D1481

GT410| 074 7 13 |16008077-03 77T L — KGT410 Funnel plate 8 mm 410

GT410] 074 8 2 16002035-01 TR —H/"—6202 Washer 35 - 25 - 2

GT410] 074 9 1 16004034-01 7w 37TX20x4 Washer 37 - 20 - 4

GT410] 074 10 10 13506000 +v M6 Nut M6 DIN 934

GT410| 074 11 1 |6005155-04 E—4X—~Ur7L—F Hydr motor mount plate GT 1145

GT410] 074 12 2 (3610121 AL FM10x15 (10.9) Bolt M10 x 12 DIN 933

GT410] 074 | 13 2 (2015114 7Y 6202 (9Y97°) Beaing 6202 2RS NR

GT410] 074 14 52 13608201 I FM8 %20 (8.8) Bolt M8 x 20 DIN 933

GT410] 074 15 2 (3610161 I FM10x16 (8.8) Bolt M10 x 16 DIN 933

GT410] 074 16 1 19653010 CEFThH—IL CE Decall standard

GT410] 074 17 1 16003048-00 R7Yvywyy h7L— b (6206) GT410|Bearing mount plate 6206 seedbox

GT410| 074 18 2 13605166 RE > F vy 7 M5x16 Round head hex bolt M5 x 16 plated IS

GT410] 074 19 2 (2015111 N7 > 76202 Bearing 6202 2RS

GT410] 074 20 1 16410058-01 YH Tk (ARTEFTHRA—I) Shaft for spare gearwheels 410

GT410] 074 21 1 16003594-01 77y R—F7L— FGT410 Main brush support plate 410

GT410] 074 22 10 |3605161 HRIL FMBE X 16 Bolt M5 x 16 DIN 933

GT410| 074 23 1 16012120-03 Ty I NR—=2 Pick up cam for GT D shackle

GT410] 074 24 2 (2420209 NP TPF204 PF204 housing

GT410] 074 25 2 16002025-02 A > F—Hh/N—6202 Washer 25 - 15 - 2

GT410] 074 | 26 | 90 |3508004 Ay 2+ y bM8 (278) Self lock nut M8 D985

GT410] 074 27 1 3606251 FILEM6 x 25 (8.8) Bolt M6 x 25 DIN 933

GT410] 074 28 1 16002527-02 7Ay ha—5—2%2L—s% (GT410) |Front roller scraper

GT410| 074 29 1 16002525-02 ) 782 )L (Seedbox/GT410) Rear seed box plate black

GT410] 074 30 2 |6003082-04 =Tl —F (4 >vH%4F) GT410 |Seal plate inside seedbox 410 1845

3 R—y

410-074-2025-0311 Ver.3.06



BEWAEDbLE, TEXDOEIZGT410-REVNe.. F/I3EEDO ) PNz EMHB <30,

No31-60 o2& BEFFIELCETLHZBAMNCXNEY. BEL (HHF) LAERTHIXEOERNELZBENENET,
¥iE | REV (R L| %= ;:;o #F m Description : Ex

GT410| 074 31 1 |1848053-00 77 (GT410) Brush element L=75 06

GT410| 074 32 3 13012250 7 ¥ % M12(125A) Washer M 12 DIN 125A

GT410| 074 33 2 13906350 2+ 7 v JR-35 Cir clip D=35 DIN 472

GT410| 074 34 2 18061401-02 v—FRy 2 Z2¥7 (1-40) Gearwheel z40 m1 seeder 410

GT410| 074 35 3 13606201 I M6 %20 (8.8) Bolt M6 x 20 DIN 933

GT410| 074 36 1 (3903316 A—JLE>3x16-1481 Rollpin 3 x 16 D1481

GT410| 074 37 2 |6721222-00 v a (7ar kA—35—410) Distance bush front roller seeder

GT410| 074 38 1 16002526-03 78> b2l (Seedbox/GT410) Front seed box panel black

GT410( 074 39 9 |3505008 752+ vy M5 Self lock nut M5 with washer DIN 6929

GT410| 074 40 2 13608351 AL F M8 x 35(8.8) Bolt M8 x 35 4017 S

GT410| 074 41 1 (3608251 L M8 % 25(8.8) Bolt M8 x 25 4017 S

GT410| 074 42 1 [7033016-00 7w all6 Distance bush Hex 24 L 16

GT410( 074 43 1 [6004495-01 Ny g7y 7Ry 7GT410 Badkup strip for seedbox RVS

GT410| 074 44 20 3505004 Ay o+ v bM5 (/) Self lock nut M5 D985

GT410| 074 45 12 [6002117-00 7L — k6007(GT210/300/410) U distance plate 6007 one bearing 1

GT410( 074 46 1 [6005198-01 NZILR (Seedbox/GT410) Right side panel seed box 410 black

GT410| 074 47 2 |7033040-00 7w al40 Distance bush Hex 24 L 40 1845

GT410( 074 48 2 [2015114-01 R7Y > 76202 (JY97°S) Bearing 6202 2RS with shortene KIRER—-TI S

GT410( 074 49 6 2035141 7Y 760072 Bearing 6007 2RS

GT410( 074 50 2 13902326 R7Yy7" Viba R clip for gearwheels seeder

GT410| 074 51 1 |6004041-00 KA IV TL— 24 Timing and grip plate Hex 24 M2RBER—U B

GT410| 074 52 5 7033067-00 7y ale7 Distance bush Hex 24 L 67 1845

GT410( 074 53 1 (8061301-02 Y—FRy 7 2F¥T (1-30) Gearwheel z30 m1 seeder 410

GT410| 074 54 1 16505605-00 £33 M5x605 Rear roller scraper

GT410( 074 55 6 |3608164 BERIL FM8 X 16 (B1R) Mushroom head bolt M8 x 16 DIN 903

GT410| 074 56 10 (3508040 =F v FM8x 25 Nut M8 DIN 6334

GT410( 074 57 2 |6417025-00 Y7E—7—X&vy F Stud for massive roller

GT410| 074 58 2 16001520-00 Yy 7 bXgL (BRETL—) GT410 Shaft metal seal-dosing plate|3X3Ri&R— S BB

GT410( 074 59 1 (8061501-02 Y= KRRy 7 2F¥T (1-50) Gearwheel z50 m1 seeder 410

GT410| 074 60 1 19653020 t—TF4TH—I Safty decall standard

410-074-2025-0311 Ver.3.06



BRWEDYE, TEXDOKIZIGT410-REVN., F/-ld3FED Y 7Nz BHISEL 3L,

No61-90 o BEEFFIELCETLHZBANCXNEY. BEL (HHF) LAETHIXEOERNELZBENENET,
EXa—F

¥iE | REV ([RHEL|#E Maredo # % Description : e
GT410| 074 61 10 (3605084 F v TR FME X8 Hex socket screw M5 x 8 DIN 912
GT410( 074 62 24 13608500 L R M8 x 50 (8.8) Bolt M8 x 50 DIN 931
GT410( 074 63 1 [6005050-01 0T7vFTL—h Clutch plate with hex hole
GT410( 074 64 6 |3005100 7w M5 Washer M5 DIN 125 A
GT410| 074 65 0 (9999999 mEAL noname
GT410( 074 66 2 3510000 +v FM10 Nut M10 DIN 934
GT410| 074 67 1 16003123-01 RFPYv ey 7L— b (3x6202) GT41 |Bearing mount plate 3 x 6202 seedbox
GT410( 074 68 1 [6424636-01 A v 7 822 (Fv M) Main shaft for GT 24mm M22 1152 |No82 F+ FM22 P1.5f%F
GT410| 074 69 1 |6001559-05 Y—RHA R 7L —F Seed guide plate (REV 04 is wrong)
GT410( 074 70 1 12611052 HR—F v v TMb V type polyurethane Oilseal D10 d4 H4,incl
GT410| 074 71 12 (6006102-00 ZNA T4 209 b FL— k79 %— |GT410 Outer mounthing plate single
GT410( 074 72 12 |[6006101-00 2L T4 R < hFL— kA >+ — |GT410 Inner dist plate for spike section
GT410| 074 73 1 16003221-02 X —7H—KGT410 Bottom shoe plate narrow 40
GT410( 074 74 2 13010200 7 v 2w M10 Washer M10 DIN 125 A
GT410( 074 75 2 12611052 HAN—FT7y a2 (FEYUH—F— =) |V type polyurethane Oilseal D10 d4 H4
GT410( 074 76 8 13608450 HIL R M8 x45(8.8) Bolt M8 x 45 DIN 931
GT410( 074 17 1 (3051805 L7y vdl8 D25 S05 Shimm washer d18 D25 s05 D988
GT410( 074 78 1 [6731816-00 K54 7%y FM18xP15R-1 IE+ |Drive nut M18 Right
GT410( 074 79 12 (6001035-02 =)7L —F (GT300/410) Shimm washer 35 - 56 - 05
GT410( 074 80 1 (3912600 2Fy 7Y v 7S-2TM Cir clip d=26 DIN 471
GT410( 074 81 1 [6003550-02 7730 7>7 (GT410) Blish clamp strip 410
GT410( 074 82 1 (3522026 +v FM22 P15 Low height nut M22 x 1.5
GT410( 074 83 2 13014250 7 v v M4 Washer M14 DIN 125A
GT410| 074 84 2 (6003222-02 K—7H—KGT4107 4 K Bottom shoe plate wide 410
GT410| 074 85 9999999 mEAL noname
GT410( 074 86 24 11835180-05 284 7 F7 4 27 (GT410) Spiked disk GT410 with rounded en
GT410( 074 87 2 12420200 ~7 > 7UD204 (P F204) Bearing SC 204
GT410( 074 88 7 13608161 HIL kM8 x16 (8.8) Bolt M8 x 16 4017 SELF
GT410| 074 89 1 |6460570-04 )78 —7—ASSY(M) Massive roller GT Black
GT410| 074 90 5 |[3605164 HEERIL M5x16 (FB1R) Mushroom head bolt M5 x 16 DIN 603

5 ~—

410-074-2025-0311 Ver.3.06



BRWVWADYE, TEXOEIZIGT410-REVN, F7=E3AEDS U PNz Mo E LI,

No91-120 RE. RARFELKERLLIBENTETVET, BRE (EHE) LRBTHS AFORENRLIBENTETVET,
EXa-—F

¥iE | REV [RHEL|#E2 Maredo # L% Description : e
GT410( 074 91 4 16003026-00 7 v v M18-H3 Washer d18 D27 s3
GT410| 074 92 2 16002027-02 hN=7L— 6201 Cover plate 6201 D27 d12 s2 front roller
GT410| 074 93 1 |6008098-01 T4 AZ > A7 L — b (seedbox GT410) |Distance plate seedbox GT frame
GT410| 074 94 1 19653000-02 75 —IL"MAREDO" (New) New Maredo Logo oval decal 110 x 5
GT410( 074 95 2 |7435060-05 XA 7L—L4 (GT) Welded main chassis
GT410| 074 96 5 |6506540-00 HIL EMEx540 (Seedbox/GT410) £+ |Threaded rod M6 x 540 seedbox
GT410( 074 97 1 16460482-02 7RAY bA—7— (seedbox GT410) |Front roller for seed box 410 black
GT410( 074 98 12 (6006065-05 ZA 2> 7L — F24-3.50 Excentre plate Hex 24 - 3.50 1317
GT410( 074 99 1 |8061201-02 Y= KRRy 7 RF¥T (1-20) Gearwheel z20 m1 seeder 410
GT410( 074 100 1 [6735031-03 ATT7AYTya Slined drive bush GT
GT410( 074 | 101 2 (8061561-01 F7 7R A —JLz56(GT410) Gearwheel z56 m1 seeder 410
GT410| 074 | 102 1 16001310-03 Av&—7L—F (¥7HRv 2 R) GT410 |Interplate gearbox seeder 410 black
GT410( 074 | 103 2 |6417048-02 F7HRA—IL> v 7 F(GT410) Gearwheel shaft seedbox 410
GT410{ 074 | 104 | 2 |8061161-01 F7 R A —)z16(GT410) Gearwheel z16 m1 seeder 410
GT410| 074 | 105 1 16002142-02 HNR—7L—k (GT410) Cover plate gearbox seedbox black
GT410( 074 106 | 10 [3008160 7y vyM8 (AH%K) Washer M8 DIN 125 A
GT410| 074 | 107 1 |6303535-03 #1/3— (Seedbox/GT410) Top cover for seedbox 410 1645
GT410[ 074 108 1 |3612511-90 FIL EM12 x50 (8.8-F) GT410 Bolt M12 x 50 x 1.25 DIN 961 cut down
GT410| 074 | 109 2 |6003078-03 ZNARA—=I (7AYF) Spiked wheel for front roller
GT410( 074 110 | 12 (3508000 F v FM8(2%&) Nut M8 DIN 934
GT410( 074 111 1 (3506040 =5y FM6 High nut M6 3d
GT410| 074 | 112 1 16005199-02 2L (Seedbox/GT410) Left side panel seed box 410 black
GT410( 074 113 3 13608301 L kM8 x30(8.8)F Bolt M8 x 30 4017 S
GT410( 074 114 1 (3901320 RZUv 7K d=2 R pin d=2
GT410( 074 115 1 [6308519-00 FMN—=U>—JL 8x13 Rubber U seal 8 x 13
GT410( 074 116 1 [6731815-01 FZ47Fy bM18xPL5  L-1 ¥xY |Drive nut M18 Left 1408
GT410| 074 | 117 1 19653005 FhH—I GT410#%E Dosing decall for GT 410 drawn 36 teet
GT410( 074 | 118 4 3605354 AEERIL FM5Xx35 (FB1R) Mushroom head bolt M5 x 35 DIN 603
GT410( 074 119 2 3010151 7y M10 (44R) Spring washer M10 6798A
GT410| 074 | 120 2 |6761508-02 Tvia (BEOo—7-—) GT410 Bearing bush dosing roller

6 ~—v

410-074-2025-0311 Ver.3.06



BREVEDYE, TEXDOEKIZGTA10-REVNe, ERZEEDL Y 7oz BMoE LS W,

No121-131 BB, BREAFXPEL(ERELIBANTEVET, BRE (HE) LRETHIAIZEORENERLIBEENIZVET,
EXa—F
¥iE | REV (R L|#2 Maredo # X2 Description : fEZ
GT410( 074 121 2 13608303 F vy 7RI M8 X 30 Hex socket screw M8 x 30 DIN 912
GT410( 074 122 | 29 (3506004 Ay o Fy bM6 (2FF) Self made nut M6 985
GT410| 074 | 123 1 (8061601-02 = KRy 7 2F¥7 (1-60) Gearwheel z60 m1 seeder 410
GT410| 074 | 124 1 ]9653140-02 FH—IL"GT410 F18 Decall GT410 VibeSpike Seeder F 18
GT410( 074 125 1 (3905180 ZF w7 v S-18 Cir clip d=18 DIN 471
GT410( 074 126 2 16002037-01 hN—=TL — h204 Washer 37 - 20 - 2 204 bearing
GT410( 074 127 3 16010176-02 Hhv&—=7T A (10mm) GT410 |Counter weight GT black
GT410( 074 128 2 13008400 7 v ¥+M8 DIN7349 (JACO kit) |Thick washer M8 DIN 7349
GT410( 074 129 1 [6002014-00 7y e M12.1x14.2 Distance washer bolt M12 GT410
GT410( 074 | 130 6 3608204 ABERIL FM8*20 (A1R) SUS Mushroom head bolt M8 x 20 DIN 903
GT410| 074 | 131 | 26 |3606205 F—/R—RIL FM6x20 (FB1R) Tapered hex screw M6 x 20 DIN 7991

410-074-2025-0311 Ver.3.06



X1,

HFASDOART Y v FIZEBZEINTWBER Y =7 Uy THAERSRVWE S ICHEILTLEE N,

2.
24 277 L— b24 (M&ES]D)

BA IV T TL—MIAATHDELRRIA 7272 avDESE—HITIRELNHYET BT v v ICHATH 2 EHN 6 =6FBDEI >3

¥)

XKHED7 L — LB ICHEMERL YA > TEAL Y, o> avins6nRHELHY £7,

3.
w7 b X gL (RESS) FEBICRESILENHY £7,

Ty 7 bXRIL (MESS) OERSLEEN—7— (NEL) ORE

B EMIIee8®kL£7,

CEYEES

(BRE) 120.0m~0.1mmLRNTHZBEARH Y FT, TNIE2 DDIWBAHEE

ADJUST D FOR CHANGING OR FINE TUNING THE DOSING RATE

Clean funnels top +
bottom regularly with
air before and after
the job (and in case
they are clogged
during the job as well).

9653005 1309

G1 BentA4 / G6 D=0.1 mm/0.004” Bent A4/ G6 D=0.0 mm/ 0.000”
TEETH: gr/m? Ibs/1000 sqft gr/m? 1bs/1000 sqft
20 1.2 0.24
30 2.4 0.48
40 3.8 0.76
50 5.8 1.16
§ =2

410-074-2025-0311 Ver.3.06



